
AWTA PRODUCT TESTING 
Australian Wool Testing Authority Ltd - trading as AWTA Product Testing 

A.8.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 

P.O. Box 240, North Melbourne, Victoria 3051 
Phone (03) 9371 2400 Fax (03) 9371 2499 

TEST REPORT 

CLIENT VERTILUX ?::Y L':'D 

PO BOX 61: 
TULLAJl.".ARINE VIC 3043 

TEST NUMBE3. 

DA':'E 

O�DER NUMB:SR 

7-555060-BV
18/09/2007
64079

SAMPLE DESCRIPTION Clients Ref: "Euroscree:1" 
Waver. fabr::..c 
Colo�r: Nero
End Use: Blinds 

'l'HESB RESULTS MUST BE CONS:rDERED lll CONJUNCTION 
WITH THE COMMENTS ON THE FOLLOWING PAGE(S) 

Material Spec::..f::..catio� provicied by c�ient: 
No:nina� compos::.�::.on: 100% �revi=a CS 
Nominal mass: �70g/m2 
Nominal thickness: 0.36mm 

AS/NZS 
1530.3 

RESULTS: 

1999 

REGULATORY INDICES: 

l63074 1 

�) Aa.9J'll�a, \"M Te:::.ling Autho·11y I td 
Cooy"!T< · All R�•·ls /lesl:r""'1 

02CK11 06 

Sinulcaneo�s cieterm::..natio:1 of :gr.itabil::..�y, Flame 
Propagatio:1, Hea� Release and Smoke Release 

Face tested: Both 

�ate tes�ed: 18/09/2007 
�ean Standa:::::-d 

Ignition tirr.e Nil min N::.l 

Flame propagatio� ti:ne Nil s Nil 
Heat !"elease integra::_ Nil kJ/m2 Nil 
S:noke re::._ease, log ci Nil Nil 

Optical der.sity, d Nil /-:rt 

Number of specimens ign::.ted: 0 

Nl_;lt".be:::- o: spec ine..�s tes�ed: 6 

Ignitability Index 0 Range 
Spread of Flame Index 0 Range 
Heat Evolved Index 0 �ange 
S.,.oke Developed Index 0-1 Range 

A Th s Labo·a:ory is acc,ed loO by me 11.a'lcnal As�ociaboo of Testing Author jes, Australia fo,; 
NATA 
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-Cl>emi::21 Tes:ingofToci.es &Rel!)ledProducts AocredilatlOO l,c. 983 
-"'1chani::.. -es:ingcfTOIQ'eS&RelatedProdu:ts Aocred:at0'1No 985 
-r-=& Templl'3t.nWeasJtement Ace-er,, "'l!lonNt. 1356 

This document IS ISSJed 1r acccrdance witr, NA-A·s accreditt11on requirements. Sa"'ples ana �" 
ident,lying descrrpt ons have been prcv,dOd by the cl'ont unless o:herw,1,0 stated. AWTA Ltd makes no 
warra.oly, impUeo or o'.heiw se. as to tile source of L'IO tBSted samp,os. Tile aoove test resu·:s retsie on y to tne 
S8111Clle a sa-ples tested. -""' oocurent = rot be -;,proot,ced 8XCl!J)I in lu ard shall bo rer'<ler� 'l{lio d 
;ll"'erdec or a.:eted ltlS 000..-..,1 ne rarces A

�

A 0-00:JCI Tescang nd AWTA l.:d may be JS8C rt 
aovert.srg pey,ding tte CO'llem It'd :onnat of 11,e aa.'l!l\4eme'll � "" a;lp'O',ed 1n lldv3nce by t,e 
Marag,ng O,roc!oror AWTA L.:d 

cu,d o /a ( 
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